

Anticoagulant treatment of deep vein thrombosis and pulmonary embolism: the present state of the art

Johannes Thaler, Ingrid Pabinger and Cihan Ay*

Clinical Division of Haematology and Haemostaseology, Department of Medicine I, Medical University of Vienna, Vienna, Austria

Venous thromboembolism (VTE), a disease entity comprising deep vein thrombosis (DVT) and pulmonary embolism (PE), is a frequent and potentially life-threatening event. To date different agents are available for the effective treatment of acute VTE and the prevention of recurrence. For several years, the standard of care was the subcutaneous application of a low molecular weight heparin (LMWH) or fondaparinux, followed by a vitamin K antagonist (VKA). The so-called direct oral anticoagulants (DOAC) were introduced rather recently in clinical practice for the treatment of VTE. DOAC seem to have a favorable riskbenefit profile compared to VKA. Moreover, DOAC significantly simplify VTE treatment because they are administered in fixed doses and no routine monitoring is needed. Patients with objectively diagnosed DVT or PE should receive therapeutic anticoagulation for a minimum of 3 months. Whether a patient ought to receive extended treatment needs to be evaluated on an individual basis, depending mainly on risk factors determined by characteristics of the thrombotic event and patient-related factors. In specific patient groups (e.g., pregnant women, cancer patients, and elderly patients), treatment of VTE is more challenging than that in the general population and additional issues need to be considered in those patients. The aim of this review is to give an overview of the currently available treatment modalities of acute VTE and secondary prophylaxis. In particular, specific aspects regarding the initiation of VTE treatment, duration of anticoagulation, and specific patient groups will be discussed.

Keywords: venous thromboembolism, deep vein thrombosis, pulmonary embolism, anticoagulation, secondary prevention

Introduction

Venous thromboembolism (VTE) is the third most frequent cardiovascular disease after myocardial infarction (1, 2) and stroke (3). The estimated incidence rate of VTE is around one case per 1000 person-years (4, 5). The most frequent site of VTE is deep vein thrombosis (DVT) of the legs (6). A potentially life-threatening complication of DVT is pulmonary embolism (PE), which occurs upon embolization of a thrombus into the pulmonary arteries. The term VTE has been coined for both, DVT and PE, and will be used in this review.

For several years, the standard of care treatment of acute VTE was the subcutaneous application of low molecular weight heparin (LMWH) or fondaparinux, followed in time by the oral intake of a vitamin K antagonist (VKA) (7, 8). This regimen is highly effective for the prevention of recurrent VTE (9). However, the treatment with a VKA requires close monitoring due to a narrow therapeutic

OPEN ACCESS

Edited by:

Ingo Ahrens, University of Freiburg, Germany

Reviewed by:

Jürgen Bernhagen, RWTH Aachen University, Germany Andreas Schäfer, Hannover Medical School, Germany

*Correspondence:

Cihan Ay, Department of Medicine I, Clinical Division of Haematology and Haemostaseology, Medical University of Vienna, Waehringer Guertel 18-20, Vienna A-1090, Austria cihan.ay@meduniwien.ac.at

Specialty section:

This article was submitted to Thrombosis, a section of the journal Frontiers in Cardiovascular Medicine

> Received: 09 March 2015 Accepted: 26 June 2015 Published: 14 July 2015

Citation:

Thaler J, Pabinger I and Ay C (2015) Anticoagulant treatment of deep vein thrombosis and pulmonary embolism: the present state of the art. Front. Cardiovasc. Med. 2:30. doi: 10.3389/fcvm.2015.00030 range and a relatively high rate of bleeding complications. In addition, the acute treatment of VTE requires parenteral anticoagulation with subcutaneous injections of LMWH or fondaparinux due to the delayed onset of action of VKA.

Recently a new class of agents, the so-called direct oral anticoagulants (DOAC), was introduced into clinical practice for acute and long-term treatment of VTE. Large clinical trials had shown that DOAC are effective and safe in the treatment of VTE, compared to the standard regimen with LMWH/VKA (10– 13). Three DOAC, rivaroxaban, apixaban, and dabigatran, have already received approval for the treatment of VTE by the food and drug administration (FDA) and the European medicines agency (EMA). Edoxaban has been approved in the USA and Japan and is currently awaiting approval in Europe. DOAC significantly simplify the treatment of VTE because they are given in a fixed dose and no routine monitoring is needed. Moreover, in metaanalyses DOAC were associated with a significantly lower risk of bleeding complications (14, 15).

In this review, we give an overview of the present state-of-theart for the treatment of DVT and PE. Furthermore, we mean to provide guidance for clinical decision-making with regard to the various available treatment modalities for specific patient groups and their very particular requirements.

Considerations Before Initiation of Treatment

Hemodynamically Unstable Pulmonary Embolism

Patients with suspected PE who are hemodynamically unstable and present with shock or hypotension are at high risk of shortterm mortality (16). If PE is confirmed, such patients should be considered for thrombolysis, and in exceptional cases for surgical or catheter embolectomy (e.g., when they are not at high risk of bleeding) (16, 17). Moreover, in patients with hypotension or shock unfractioned heparin (UFH) should be used for initial anticoagulation instead of LMWH, fondaparinux or a DOAC according to the current guidelines of the European society of cardiology (ESC) (18).

The pulmonary embolism severity index (PESI) score and its simplified version can be used for discriminating between patients who need to be hospitalized or could potentially be treated in the ambulatory setting (19–22).

High Bleeding Risk

According to the current American college of chest physicians (ACCP) guidelines, in patients with acute proximal DVT or PE an inferior vena cava filter might be placed, if anticoagulation is not possible due to an exceedingly high bleeding risk (23). However, the ACCP guidelines do not go into more detail and "bleeding risk" is not clearly defined. Estimation of the bleeding risk can be guided by a prospectively validated clinical score, such as the RIETE score (24) and the HEMORR2HAGES score (25). The usefulness and applicability of these scores for routine clinical practice yet remains to be established.

Regarding permanent vena cava filters it is important to consider that they are associated with a number of long-term complications like filter thrombosis and filter migration. Temporary filters must be removed within a few days, while retrievable filters can be left in place for longer periods (25).

Impaired Renal Function

Low molecular weight heparin and fondaparinux are mainly eliminated by the kidneys while UFH is mainly eliminated by the reticuloendothelial system and VKA by CYP2C9 and the vitamin K epoxide reductase of the liver (26). In patients with a creatinine clearance of <30 mL/min, caution is indicated because LMWH and particularly fondaparinux are likely to accumulate, thus eventually resulting in over-anticoagulation. LMWH and fondaparinux can be monitored by measuring the peak antifactor Xa activity (4 h after administration). However, therapeutic ranges are not clearly defined. For LMWH with a twice-daily injection schedule, a peak anti-factor Xa activity of 0.6–1.0 IU/mL is currently suggested as effective therapeutic anticoagulation (27, 28). The therapeutic range for once daily dosing is less clear and suggested to be 1.0–2.0 IU/mL (28).

Renal function is also an important factor, if anticoagulation with a DOAC is considered. In the Hokusai-VTE trial that investigated edoxaban, a reduced dose (30 mg instead of 60 mg once daily) was given to patients with a glomerular filtration rate (GFR) between 30 and 50 mg/dL, which was shown to be safe, and those with a GFR below 30 mg/dL were excluded (11). In the large controlled trials that have led to the approval of rivaroxaban, dabigatran, and apixaban, patients with a GFR below 30 mg/dL (rivaroxaban and dabigatran) or with a GFR below 25 mg/dL (apixaban) were excluded (10, 29–31). For rivaroxaban a dose reduction rule is given in the package insert for patients with a GFR between 15 and 30 mg/dL. However, we do not recommend the use of any DOAC in patients with a GFR below 30 mg/dL (or below 25 mg/dL for apixaban) because of the lack of clinical data.

Treatment Modalities for Acute Deep Vein Thrombosis and Pulmonary Embolism

A summary of the design and characteristics of the studies is presented in **Table 1**. A schematic overview of the inhibitory effects of different anticoagulants in the coagulation cascade is given in **Figure 1**. For detailed information on contraindications and drug interactions, the reader is referred to the package insert/prescribing information of the respective agent.

LMWH or Fondaparinux Followed by VKA

The standard treatment of acute DVT and PE for many years has been the initial administration of a LMWH or fondaparinux at a therapeutic dose, followed by the (initially overlapping) oral intake of a VKA. The parenteral drug can be stopped when an international normalized ratio (INR) of 2.0 is reached on two successive days. Parenteral anticoagulation should be performed for at least 5 days.

Vitamin K antagonists are highly effective in the prevention of recurrent VTE with a relative risk reduction of ~85% compared to placebo (9). However, it is a drawback that the intake of VKA needs to be closely monitored due to the narrow therapeutic range and that even in specialized centers only about 60% of the INR values are within the therapeutic range (32) (**Table 1**). Moreover,

TABLE 1 | Characteristics of the studies that investigated the efficacy of DOAC compared to VKA for treatment of VTE.

Study	Einstein DVT + PE	AMPLIFY	RE-COVER I + II	Hokusai-VTE
Drug	Rivaroxaban	Apixaban	Dabigatran	Edoxaban
Total number of patients	8246	5365	5107	8240
Target	Factor Xa-inhibition	Factor Xa-inhibition	Thrombin-inhibition	Factor Xa-inhibition
Primary efficacy outcome	Recurrent venous thromboembolism			
Principal safety outcome	Major- or clinically relevant non-major bleeding			
Study design	Open-label, randomized non-inferiority trial	Randomized, double-blind trial	Randomized, double-blind, non-inferiority trial	Randomized, double-blind, non-inferiority trial
Time INR in therapeutic range ^a	57.7%	61%	60%	63.5%
Regimen/dose (mg)	15 mg twice daily for the first 3 weeks followed by 20 mg once daily	10 mg twice daily for the first 7 days, followed by 5 mg twice daily	Initial treatment (at least 5 days) with parenteral anticoagulant, followed by 150 mg twice daily	Initial treatment (at least 5 days) with parenteral anticoagulant, followed by 60 mg once daily
Treatment duration	3-, 6-, and 12 months	6 months	6 months	3–12 months duration determined by the treating physician based on patient's clinical features and preference
Dose adjustment	No	No	No	Yes ^b
Dose reduction criteria	Not assessed	Not assessed	Not assessed	30 mg once daily in patients with a CrCl 30–50 mL/min, body weight ≤60 kg or concomitant treatment with potent P-glycoprotein inhibitor
Most important exclusion criteria as listed in the publications (full list of exclusion criteria provided in the study protocols)	Another indication for VKA, CrCl <30 mL/min, liver disease, bacterial endocarditis, contraindications for anticoagulant treatment, systolic blood pressure > 180 mmHg or diastolic blood pressure > 110, childbearing potential without proper contraceptive measures, pregnancy or breast feeding, concomitant use of strong cytochrome P450 3A4 inhibitors, bacterial endocarditis	Contraindications to heparin or warfarin, CrCl <25 mL/min or creatinine level >2.5 mg/dL, liver disease, cancer with long-term treatment with LMWH, provoked DVT or PE in the absence of a persistent risk factor for recurrence, another indication for long-term anticoagulation therapy, dual antiplatelet therapy, aspirin at a dose of more than 165 mg daily, hemoglobin <9 mg/dL, platelet count <100.000/mm ³	Another indication for a VKA or heparin, CrCl <30 mL/min, liver disease, PE with hemodynamic instability or requiring thrombolytic therapy, recent unstable cardiovascular disease, high risk of bleeding, liver disease, contraindication to heparin, pregnancy or risk of becoming pregnant long-term antiplatelet therapy (aspirin ≤100 mg accepted), life expectancy less than 6 months	Another indication for VKA, CrCl <30 mL/min, contraindications to heparin or warfarin, cancer with long-term treatment with LMWH, treatment with aspirin at a dose of more than 100 mg daily or dual antiplatelet therapy

^a Target INR (vitamin K antagonist) in all studies: 2.0-3.0.

CrCL, creatinine clearance; VKA, vitamin K antagonist; LMWH, low molecular weight heparin; DVT, deep vein thrombosis; PE, pulmonary embolism.

^b In the Hokusai-VTE study, 17.8% of patients received the adjusted dose of edoxaban (30 mg once daily) at randomization.

a relatively high risk of intracranial bleeding (1.1 per 100 patientyears) and a case-fatality rate of major bleeding of 13.4% were reported in a meta-analysis by Linkins et al. (30).

Direct Oral Anticoagulants

Rivaroxaban is a direct factor Xa inhibitor and the first DOAC that was approved in 2012 for the treatment of VTE. The initial dose

of rivaroxaban for the treatment of acute VTE is 15 mg twice daily for 3 weeks followed by 20 mg once daily for at least 3 months. This fixed dose treatment regimen was chosen for all included patients irrespective of their body weight or age. The efficacy of rivaroxaban in the treatment of acute DVT and PE was demonstrated in two large open-label trials (Einstein DVT and Einstein PE) (30, 31). These studies compared rivaroxaban with the standard



of care treatment (LMWH followed by VKA) and were designed as non-inferiority studies. In both studies rivaroxaban proved as effective as LMWH followed by VKA with similar bleeding rates. In the Einstein-Extension study (published together with the Einstein PE study), the extended anticoagulant treatment for 12 months with 20 mg rivaroxaban once daily was tested in comparison to placebo. Rivaroxaban substantially reduced the rate of long-term VTE at the cost of a moderately increased risk of bleeding.

Apixaban, also a direct factor Xa inhibitor, was approved in 2014 for the treatment of VTE. The initial dose of apixaban is 10 mg twice daily for 7 days followed by apixaban 5 mg twice daily for at least 3 months. Apixaban was tested in the AMPLIFY study, a double-dummy double-blind trail, and was non-inferior compared to standard treatment (12). Major bleeding occurred less frequently under the treatment with apixaban. In the AMPLIFY Extension study patients were randomized into two different doses of apixaban (5 or 2.5 mg twice daily) or placebo for testing VTE recurrence during 12 months of extended treatment. Both treatment doses of apixaban similarly reduced the risk of recurrent VTE without an increased risk of major bleeding (29). Based on these findings, patients designated for infinite anticoagulation should be given apixaban 5 mg twice daily for 6 months followed by apixaban 2.5 mg twice daily.

Dabigatran is a direct thrombin inhibitor that was also approved in 2014 for the treatment of VTE. Two double-blind, double-dummy studies (RE-COVER and RE-COVER II) found that Dabigatran was non-inferior compared to standard treatment and no differences with regard to major bleeding episodes were found. Initial treatment is started with a LMWH at a therapeutic dose for 5–7 days followed by dabigatran 150 mg twice daily for at least 3 months. According to the prescribing information individuals older than 79 years should get dabigatran at a reduced dose. However, this recommendation is not based on clinical data, as no dose adjustment was performed in the RE-COVER studies.

The direct factor Xa inhibitor edoxaban has been approved in the USA and Japan and is currently under regulatory review in Europe. Edoxaban was investigated in the Hokusai-VTE study, a double-blind, double-dummy study that compared edoxaban to standard treatment (11). Patients initially received LMWH for 5 days followed by edoxaban 60 mg once daily, which was reduced to edoxaban 30 mg once daily in patients with a creatinine clearance of 30-50 mL/min or a body weight below 60 kg. Edoxaban was administered for a flexible duration of 3-12 months, and a 12-month follow-up was performed in all patients. Edoxaban was non-inferior compared to standard treatment and less clinically relevant non-major bleedings occurred, which was the main safety outcome. In a sub-group analysis, a favorable efficacy outcome was noted in patients with severe PE who presented with evidence of right ventricular dysfunction (defined as NT pro-BNP \geq 500 pg/mL) in the edoxaban-treatment arm compared to warfarin.

Duration of Anticoagulation

Venous thromboembolism is a disease that may often recur, with a 5-year recurrence risk of up to 20–25%. Extended thromboprophylaxis is effective in preventing recurrence of VTE, but it is also associated with a substantially increased risk of major bleeding. Whether a patient should receive extended thromboprophylaxis thus needs to be evaluated on an individual basis, mainly depending on risk factors determined by characteristics of the thrombotic event and by patient-related factors.

The ACCP in its most current guidelines from 2012 recommends anticoagulation for a minimum of 3 months for all patients with DVT or PE irrespective of the underlying cause (33). According to the ACCP guidelines anticoagulation should be stopped after 3 months in patients with a transient risk factor like surgery, trauma, immobilization, pregnancy, or female hormone intake (34–37). The ACCP guidelines do not address treatment with DOAC. In the Amplify study investigating Apixaban for the treatment of acute VTE patients with a transient risk factor and "less than 6 months of anticoagulant treatment planned" were excluded (13). Therefore, the anticoagulation with Apixaban might not be recommendable for such patients because of a lack of data. The other large clinical studies investigating dabigatran, rivaroxaban, and edoxaban for the treatment of VTE included patients with a transient risk factor for VTE, but the optimal duration of anticoagulation was not specifically investigated for this particular patient group and therefore remains to be elucidated. Whether recommendations for the duration of anticoagulation will be influenced by the designs of the DOAC trials still has to be awaited until the publication of the revised guidelines.

Infinite anticoagulation should be considered in patients with a spontaneous proximal DVT (from the vena poplitea upwards) or PE, as they are at high risk of recurrence. The benefits of anticoagulation have to be weighed against the risk of bleeding and personal preferences. Therefore, an individualized treatment approach should be pursued. In line with this approach, a risk assessment model was published for the identification of patients with unprovoked VTE in whom a only limited duration of anticoagulation can be considered as relatively safe (38).

Heritable thrombophilic defects are found in at least one-third of patients with acute VTE (39). Screening for heritable thrombophilia may therefore be promising and has been advocated. However, in unselected patients with a first episode of VTE it has been shown that testing for heritable thrombophilia does not allow the prediction of VTE recurrence (40-45). Moreover, it has to be considered that VTE is a multifactorial disease and that a negative finding from thrombophilia testing could result in a false sense of safety in a patient or even the treating physician, as a third of patients with recurrent VTE do not have a thrombophilic defect (46). We conclude that thrombophilia screening should not be performed on a routine basis. In specific cases, such as younger patients with VTE (including oral contraceptive users), investigation of lupus anticoagulants, antiphospholipid antibodies, antithrombin III deficiency, and protein C and protein S deficiency might be performed on a case-by-case basis.

Treatment of VTE in Specific Patient Groups

Cancer Patients

The presence of malignancy is a strong and independent risk factor for the occurrence of VTE (47). The reported incidence rates of VTE in cancer patients vary widely, and strongly depend on several patient-, treatment-, and cancer-related risk factors (48). The occurrence of VTE has a dismal impact on the course of malignancy and adds to the morbidity and mortality of cancer patients (49).

The treatment of VTE is more challenging in cancer patients than in the non-cancer population, as cancer patients are more likely to develop recurrent VTE during anticoagulation and are also at increased risk of bleeding (50).

In the 2013 clinical practice guideline update the American Society of Clinical Oncology (ASCO) recommended anticoagulation with a LMWH for at least six months after VTE in cancer patients over treatment with a VKA or UFH (51, 52). This recommendation is based on three clinical trials that found superiority of LMWH over VKA for the prevention of recurrent cancer-related VTE (53–55). Extended thromboprophylaxis (beyond 6 months) should be considered for patients with active malignancy and particularly for those with metastatic disease and/or ongoing chemotherapy. The decision to continue anticoagulation in cancer patients should be reassessed in regular intervals considering the risk of bleeding, quality of life, life expectancy, and patient preference.

A recent meta-analysis including five randomized controlled trials found that DOAC are at least comparable to VKA in the treatment of cancer-related VTE (56). However, interventional trials comparing the efficacy of DOAC with the standard of care treatment in cancer patients, i.e., LMWH, are missing so far. A randomized controlled trial comparing edoxaban to dalteparin in the treatment of cancer-related VTE is currently starting recruitment (2015, March 6, retrieved from https://clinicaltrials.gov/ct2/ show/NCT02073682?term=edoxabancancer&rank=1).

Pregnant Women

Pregnancy is associated with a two-fold increased risk of developing VTE (57). Fatal PE is the most common cause of death in pregnant women in Western countries (58).

Low molecular weight heparins are the treatment of choice for pregnant women with acute VTE because LMWHs do not cross the placenta and have already been used in a large number of patients. According to the current ACCP guidelines weightadjusted therapeutic doses of LMWH should be used for the treatment of VTE during pregnancy and should be continued for at least 6 weeks following delivery (for a minimum of 3 months of therapy). Twenty-four hours prior to planned delivery discontinuation of LMWH is recommended (33).

In contrast, VKA must not be given to pregnant women because they cross the placenta and intake of a VKA is associated with embryopathy, particularly in the first trimester (59). DOAC have not been investigated in pregnant women so far and are therefore contraindicated (60).

Elderly Patients

In elderly patients the treatment of VTE is challenging. Specific age-related problems are (amongst others) decreased kidney function, decreasing body weight, dementia, co-morbidities, and an increased tendency to fall over. Moreover, elderly patients were often excluded from clinical trials and therefore some data from clinical trials might not be applicable to these patients.

Age is an independent risk factor for VTE and a high prevalence of asymptomatic DVT events was found in patients above 80 years (61). Also the risk of bleeding complications is increased (60). However, the rate of fatal PE was 2.5-times higher than the rate of fatal bleeding in patients below 80 years and 4.5-times higher in those older than 80 years. Thus, the risk of fatal PE appears to be more alarming than the bleeding risk.

All treatment regimens for VTE, except for dabigatran, are similar for elderly and younger patients. Only dabigatran should be taken at a reduced dose (110 mg twice daily) in patients aged 80 years or older. As mentioned, this regimen has not been tested in clinical trials.

Specific VTE treatment regimens for elderly patients still remain to be tested in future investigations. Sub-group analyses of

the large clinical trials that compared DOAC to VKA indicate that DOAC have a better risk-benefit profile. A meta-analysis comparing DOAC to VKA found significantly fewer recurrent VTE events and a significant reduction in major bleeding in elderly patients treated with a DOAC (14). In a pooled analysis of the two EINSTEIN trials significantly less bleeding was found in fragile patients (defined as age above 75 years or creatinine clearance below 50 mL/min, or body weight below 50 kg) taking rivaroxaban compared to those taking a VKA (62).

Conclusion

Venous thromboembolism is a frequent and potentially lifethreatening event. To date different agents are available for the effective treatment of acute VTE and the prevention of recurrence. DOAC seem to have a more favorable risk-benefit profile compared to VKA.

References

- Abildstrom SZ, Rasmussen S, Rosen M, Madsen M. Trends in incidence and case fatality rates of acute myocardial infarction in Denmark and Sweden. *Heart* (2003) 89(5):507–11. doi:10.1136/heart.89.5.507
- Ferrieres J, Cambou JP, Ruidavets JB, Pous J. Trends in acute myocardial infarction prognosis and treatment in southwestern France between 1985 and 1990 (the MONICA project-Toulouse). *Am J Cardiol* (1995) 75(17):1202–5. doi:10.1016/S0002-9149(99)80762-0
- Ellekjaer H, Holmen J, Indredavik B, Terent A. Epidemiology of stroke in innherred, Norway, 1994 to 1996. Incidence and 30-day case-fatality rate. *Stroke* (1997) 28(11):2180–4. doi:10.1161/01.STR.28.11.2180
- Kyrle PA, Eichinger S. Deep vein thrombosis. Lancet (2005) 365(9465):1163–74. doi:10.1016/S0140-6736(05)71880-8
- Naess IA, Christiansen SC, Romundstad P, Cannegieter SC, Rosendaal FR, Hammerstrom J. Incidence and mortality of venous thrombosis: a populationbased study. J Thromb Haemost (2007) 5(4):692–9. doi:10.1111/j.1538-7836. 2007.02450.x
- Goldhaber SZ, Bounameaux H. Pulmonary embolism and deep vein thrombosis. Lancet (2012) 379(9828):1835–46. doi:10.1016/S0140-6736(11)61904-1
- Buller HR, Davidson BL, Decousus H, Gallus A, Gent M, Piovella F, et al. Fondaparinux or enoxaparin for the initial treatment of symptomatic deep venous thrombosis: a randomized trial. *Ann Intern Med* (2004) 140(11):867–73. doi:10.7326/0003-4819-140-11-200406010-00007
- Buller HR, Sohne M, Middeldorp S. Treatment of venous thromboembolism. J Thromb Haemost (2005) 3(8):1554–60. doi:10.1111/j.1538-7836.2005.01414.x
- Hutten BA, Prins MH. Duration of treatment with vitamin K antagonists in symptomatic venous thromboembolism. *Cochrane Database Syst Rev* (2006) (1):CD001367. doi:10.1002/14651858.CD001367.pub3
- Schulman S, Kearon C, Kakkar AK, Mismetti P, Schellong S, Eriksson H, et al. Dabigatran versus warfarin in the treatment of acute venous thromboembolism. *N Engl J Med* (2009) 361(24):2342–52. doi:10.1056/NEJMoa0906598
- Buller HR, Decousus H, Grosso MA, Mercuri M, Middeldorp S, Prins MH, et al. Edoxaban versus warfarin for the treatment of symptomatic venous thromboembolism. *N Engl J Med* (2013) 369(15):1406–15. doi:10.1056/ NEJMoa1306638
- Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Oral apixaban for the treatment of acute venous thromboembolism. *N Engl J Med* (2013) 369(9):799–808. doi:10.1056/NEJMoa1302507
- Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Oral apixaban for the treatment of acute venous thromboembolism. N Engl J Med (2010) 369(9):799–808. doi:10.1056/NEJMoa1302507
- 14. van Es N, Coppens M, Schulman S, Middeldorp S, Buller HR. Direct oral anticoagulants compared with vitamin K antagonists for acute venous thromboembolism: evidence from phase 3 trials. *Blood* (2014) **124**(12):1968–75. doi:10.1182/blood-2014-04-571232

Based on individual patient characteristics and laboratory parameters, patient-specific treatment modalities should be tailored and clinical decision-making should be guided by current guidelines, risk assessment scores, and data from randomized controlled trials. Special attention has to be paid to the question whether extended anticoagulation for secondary VTE prophylaxis is indicated.

In specific patient groups like pregnant women, cancer patients, and elderly patients, treatment of VTE is more challenging than that in the general population. Several additional considerations have to be taken into account in such patients and treatment regimens should be determined by experts.

Acknowledgments

The authors thank Tanja Altreiter for proofreading of the manuscript.

- 15. van der Hulle T, Kooiman J, den Exter PL, Dekkers OM, Klok FA, Huisman MV. Effectiveness and safety of novel oral anticoagulants as compared with vitamin K antagonists in the treatment of acute symptomatic venous thromboembolism: a systematic review and meta-analysis. *J Thromb Haemost* (2013) **12**(3):320–8. doi:10.1111/jth.12485
- Kucher N, Rossi E, De Rosa M, Goldhaber SZ. Massive pulmonary embolism. Circulation (2006) 113(4):577–82. doi:10.1161/CIRCULATIONAHA.105. 592592
- Konstantinides SV, Torbicki A, Agnelli G, Danchin N, Fitzmaurice D, Galie N, et al. 2014 ESC guidelines on the diagnosis and management of acute pulmonary embolism. *Eur Heart J* (2014) 35(43):3033–69, 69a–69k. doi:10.1093/eurheartj/ ehu283
- Konstantinides S, Torbicki A, Agnelli G, Danchin N, Fitzmaurice D, Galie N, et al. [2014 ESC Guidelines on the diagnosis and management of acute pulmonary embolism]. *Kardiol Pol* (2014) 72(11):997–1053. doi:10.5603/KP. 2014.0211
- Chan CM, Woods C, Shorr AF. The validation and reproducibility of the pulmonary embolism severity index. J Thromb Haemost (2010) 8(7):1509–14. doi:10.1111/j.1538-7836.2010.03888.x
- Donze J, Le Gal G, Fine MJ, Roy PM, Sanchez O, Verschuren F, et al. Prospective validation of the pulmonary embolism severity index. A clinical prognostic model for pulmonary embolism. *Thromb Haemost* (2008) **100**(5):943–8.
- Vanni S, Nazerian P, Pepe G, Baioni M, Risso M, Grifoni G, et al. Comparison of two prognostic models for acute pulmonary embolism: clinical vs. right ventricular dysfunction-guided approach. *J Thromb Haemost* (2011) **9**(10):1916–23. doi:10.1111/j.1538-7836.2011.04459.x
- Aujesky D, Obrosky DS, Stone RA, Auble TE, Perrier A, Cornuz J, et al. Derivation and validation of a prognostic model for pulmonary embolism. *Am J Respir Crit Care Med* (2005) 172(8):1041–6. doi:10.1164/rccm.200506-862OC
- Guyatt GH, Akl EA, Crowther M, Schunemann HJ, Gutterman DD, Zelman Lewis S. Introduction to the ninth edition: antithrombotic therapy and prevention of thrombosis, 9th ed: American college of chest physicians evidence-based clinical practice guidelines. *Chest* (2012) 141(2 Suppl):48S–52S. doi:10.1378/ chest.11-2286
- 24. Ruiz-Gimenez N, Suarez C, Gonzalez R, Nieto JA, Todoli JA, Samperiz AL, et al. Predictive variables for major bleeding events in patients presenting with documented acute venous thromboembolism. Findings from the RIETE registry. *Thromb Haemost* (2008) **100**(1):26–31. doi:10.1160/TH08-03-0193
- Gage BF, Yan Y, Milligan PE, Waterman AD, Culverhouse R, Rich MW, et al. Clinical classification schemes for predicting hemorrhage: results from the national registry of atrial fibrillation (NRAF). *Am Heart J* (2006) 151(3):713–9. doi:10.1016/j.ahj.2005.04.017
- Harenberg J, Hentschel VA, Du S, Zolfaghari S, Kramer R, Weiss C, et al. Anticoagulation in patients with impaired renal function and with haemodialysis. Anticoagulant effects, efficacy, safety, therapeutic options. *Hamostaseologie* (2015) 35(1):77–83. doi:10.5482/HAMO-14-08-0036

- Bounameaux H, de Moerloose P. Is laboratory monitoring of low-molecularweight heparin therapy necessary? No. J Thromb Haemost (2004) 2(4):551–4. doi:10.1111/j.1538-7933.2004.00648.x
- Harenberg J. Is laboratory monitoring of low-molecular-weight heparin therapy necessary? Yes. J Thromb Haemost (2004) 2(4):547–50. doi:10.1111/j. 1538-7933.2004.00647.x
- Agnelli G, Buller HR, Cohen A, Curto M, Gallus AS, Johnson M, et al. Apixaban for extended treatment of venous thromboembolism. N Engl J Med (2013) 368(8):699–708. doi:10.1056/NEJMoa1207541
- Bauersachs R, Berkowitz SD, Brenner B, Buller HR, Decousus H, Gallus AS, et al. Oral rivaroxaban for symptomatic venous thromboembolism. N Engl J Med (2010) 363(26):2499–510. doi:10.1056/NEJMoa1007903
- Buller HR, Prins MH, Lensin AW, Decousus H, Jacobson BF, Minar E, et al. Oral rivaroxaban for the treatment of symptomatic pulmonary embolism. N Engl J Med (2012) 366(14):1287–97. doi:10.1056/NEJMoa1113572
- Witt DM, Delate T, Clark NP, Martell C, Tran T, Crowther MA, et al. Outcomes and predictors of very stable INR control during chronic anticoagulation therapy. *Blood* (2009) 114(5):952–6. doi:10.1182/blood-2009-02-207928
- 33. Guyatt GH, Akl EA, Crowther M, Gutterman DD, Schuunemann HJ. Executive summary: antithrombotic therapy and prevention of thrombosis, 9th ed: American college of chest physicians evidence-based clinical practice guidelines. *Chest* (2012) 141(2 Suppl):7S–47S. doi:10.1378/chest.1412S3
- 34. Kearon C, Ginsberg JS, Anderson DR, Kovacs MJ, Wells P, Julian JA, et al. Comparison of 1 month with 3 months of anticoagulation for a first episode of venous thromboembolism associated with a transient risk factor. *J Thromb Haemost* (2004) 2(5):743–9. doi:10.1046/j.1538-7836.2004.00698.x
- Hansson PO, Sorbo J, Eriksson H. Recurrent venous thromboembolism after deep vein thrombosis: incidence and risk factors. *Arch Intern Med* (2000) 160(6):769–74. doi:10.1001/archinte.160.6.769
- 36. Schulman S, Rhedin AS, Lindmarker P, Carlsson A, Larfars G, Nicol P, et al. A comparison of six weeks with six months of oral anticoagulant therapy after a first episode of venous thromboembolism. Duration of anticoagulation trial study group. N Engl J Med (1995) 332(25):1661–5. doi:10.1056/ NEJM199506223322501
- 37. Pinede L, Ninet J, Duhaut P, Chabaud S, Demolombe-Rague S, Durieu I, et al. Comparison of 3 and 6 months of oral anticoagulant therapy after a first episode of proximal deep vein thrombosis or pulmonary embolism and comparison of 6 and 12 weeks of therapy after isolated calf deep vein thrombosis. *Circulation* (2001) **103**(20):2453–60. doi:10.1161/01.CIR.103.20.2453
- Eichinger S, Heinze G, Jandeck LM, Kyrle PA. Risk assessment of recurrence in patients with unprovoked deep vein thrombosis or pulmonary embolism: the Vienna prediction model. *Circulation* (2012) 121(14):1630–6. doi:10.1161/ CIRCULATIONAHA.109.925214
- Haemostasis and Thrombosis Task Force, British Committee for Standards in Haematology. Investigation and management of heritable thrombophilia. Br J Haematol (2001) 114(3):512–28. doi:10.1046/j.1365-2141.2001.02981.x
- Baglin T, Luddington R, Brown K, Baglin C. Incidence of recurrent venous thromboembolism in relation to clinical and thrombophilic risk factors: prospective cohort study. *Lancet* (2003) 362(9383):523–6. doi:10.1016/ S0140-6736(03)14111-6
- Christiansen SC, Cannegieter SC, Koster T, Vandenbroucke JP, Rosendaal FR. Thrombophilia, clinical factors, and recurrent venous thrombotic events. *JAMA* (2005) 293(19):2352–61. doi:10.1001/jama.293.19.2352
- Rintelen C, Pabinger I, Knobl P, Lechner K, Mannhalter C. Probability of recurrence of thrombosis in patients with and without factor V Leiden. *Thromb Haemost* (1996) 75(2):229–32.
- 43. De Stefano V, Martinelli I, Mannucci PM, Paciaroni K, Rossi E, Chiusolo P, et al. The risk of recurrent venous thromboembolism among heterozygous carriers of the G20210A prothrombin gene mutation. *Br J Haematol* (2001) 113(3):630–5. doi:10.1046/j.1365-2141.2001.02827.x
- 44. De Stefano V, Martinelli I, Mannucci PM, Paciaroni K, Chiusolo P, Casorelli I, et al. The risk of recurrent deep venous thrombosis among heterozygous carriers of both factor V Leiden and the G20210A prothrombin mutation. *N Engl J Med* (1999) **341**(11):801–6. doi:10.1056/NEJM199909093411104
- 45. Eichinger S, Pabinger I, Stumpflen A, Hirschl M, Bialonczyk C, Schneider B, et al. The risk of recurrent venous thromboembolism in patients with and without factor V Leiden. *Thromb Haemost* (1997) 77(4):624–8.
- Kyrle PA, Rosendaal FR, Eichinger S. Risk assessment for recurrent venous thrombosis. *Lancet* (2010) **376**(9757):2032–9. doi:10.1016/S0140-6736(10) 60962-2

- Pabinger I, Ay C. Risk of venous thromboembolism and primary prophylaxis in cancer. Should all patients receive thromboprophylaxis? *Hamostaseologie* (2011) 32(2):132–7. doi:10.5482/ha-1173
- Konigsbrugge O, Pabinger I, Ay C. Risk factors for venous thromboembolism in cancer: novel findings from the vienna cancer and thrombosis study (CATS). *Thromb Res* (2014) 133(Suppl 2):S39–43. doi:10.1016/S0049-3848(14)50007-2
- Sorensen HT, Mellemkjaer L, Olsen JH, Baron JA. Prognosis of cancers associated with venous thromboembolism. N Engl J Med (2000) 343(25):1846–50. doi:10.1056/NEJM200012213432504
- 50. Prandoni P, Lensing AW, Piccioli A, Bernardi E, Simioni P, Girolami B, et al. Recurrent venous thromboembolism and bleeding complications during anticoagulant treatment in patients with cancer and venous thrombosis. *Blood* (2002) **100**(10):3484–8. doi:10.1182/blood-2002-01-0108
- 51. Lyman GH, Bohlke K, Khorana AA, Kuderer NM, Lee AY, Arcelus JI, et al. Venous thromboembolism prophylaxis and treatment in patients with cancer: american society of clinical oncology clinical practice guideline update 2014. J Clin Oncol (2015) 33(6):654–6. doi:10.1200/JCO.2014.59.7351
- Farge D, Debourdeau P, Beckers M, Baglin C, Bauersachs RM, Brenner B, et al. International clinical practice guidelines for the treatment and prophylaxis of venous thromboembolism in patients with cancer. J Thromb Haemost (2013) 11(1):56–70. doi:10.1111/jth.12070
- 53. Lee AY, Levine MN, Baker RI, Bowden C, Kakkar AK, Prins M, et al. Low-molecular-weight heparin versus a coumarin for the prevention of recurrent venous thromboembolism in patients with cancer. N Engl J Med (2003) 349(2):146–53. doi:10.1056/NEJMoa025313
- 54. Meyer G, Marjanovic Z, Valcke J, Lorcerie B, Gruel Y, Solal-Celigny P, et al. Comparison of low-molecular-weight heparin and warfarin for the secondary prevention of venous thromboembolism in patients with cancer: a randomized controlled study. Arch Intern Med (2002) 162(15):1729–35. doi:10.1001/ archinte.162.15.1729
- 55. Hull RD, Pineo GF, Brant RF, Mah AF, Burke N, Dear R, et al. Long-term low-molecular-weight heparin versus usual care in proximal-vein thrombosis patients with cancer. *Am J Med* (2006) **119**(12):1062–72. doi:10.1016/j.amjmed. 2006.02.022
- 56. van der Hulle T, Kooiman J, den Exter PL, Dekkers OM, Klok FA, Huisman MV. Effectiveness and safety of novel oral anticoagulants as compared with vitamin K antagonists in the treatment of acute symptomatic venous thromboembolism: a systematic review and meta-analysis. *J Thromb Haemost* (2014) **12**(3):320–8. doi:10.1111/jth.12485
- 57. Rosendaal FR. Risk factors for venous thrombotic disease. *Thromb Haemost* (1999) **82**(2):610–9.
- Kher A, Bauersachs R, Nielsen JD. The management of thrombosis in pregnancy: role of low-molecular-weight heparin. *Thromb Haemost* (2007) 97(4):505–13.
- Schaefer C, Hannemann D, Meister R, Elefant E, Paulus W, Vial T, et al. Vitamin K antagonists and pregnancy outcome. A multi-centre prospective study. *Thromb Haemost* (2006) 95(6):949–57.
- Lopez-Jimenez L, Montero M, Gonzalez-Fajardo JA, Arcelus JI, Suarez C, Lobo JL, et al. Venous thromboembolism in very elderly patients: findings from a prospective registry (RIETE). *Haematologica* (2006) **91**(8):1046–51.
- Oger E, Bressollette L, Nonent M, Lacut K, Guias B, Couturaud F, et al. High prevalence of asymptomatic deep vein thrombosis on admission in a medical unit among elderly patients. *Thromb Haemost* (2002) 88(4):592–7.
- 62. Prins MH, Lensing AW, Bauersachs R, van Bellen B, Bounameaux H, Brighton TA, et al. Oral rivaroxaban versus standard therapy for the treatment of symptomatic venous thromboembolism: a pooled analysis of the EINSTEIN-DVT and PE randomized studies. *Thromb J* (2013) **11**(1):21. doi:10.1186/1477-9560-11-21

Conflict of Interest Statement: The authors declare that the research was conducted in the absence of any commercial or financial relationships that could be construed as a potential conflict of interest.

Copyright © 2015 Thaler, Pabinger and Ay. This is an open-access article distributed under the terms of the Creative Commons Attribution License (CC BY). The use, distribution or reproduction in other forums is permitted, provided the original author(s) or licensor are credited and that the original publication in this journal is cited, in accordance with accepted academic practice. No use, distribution or reproduction is permitted which does not comply with these terms.